
9c 14

18

25 9
12

13

27
26

0017
16
14

15

26

24a

24

9b

10

11

11
9a

4

3
4a19

5a

20
5b

5c
7a

7
6a 6

6
06a

29
29a
23 10

11

11
22

12

13
1

3

2
4
25

8

7

6

5
6

33

32
31

30

1a

4a2

27
26

28

21

E T K A

Model

JEM
Year

05 15.04.2005
MG:

1
SG:

45
Illustration

145-55
Restrictions

             >> 9M-5-149 9
Update

615 23:52

EPIS 270
et_bild.frm



E T K A

Model

JEM
Year

05 15.04.2005
MG:

Pos Part Number Name Qty Model

page: 001

1
SG:

45
Illustration

145-55
Restrictions

             >> 9M-5-149 9
Update

615 23:52

Remarks

EPIS 270

turbocharger
exhaust manifold

1.9ltr. diesel eng.:
ALH,BEW

 (1A)   038 253 019 C exhaust manifold with turbo
charger

       GARRETT  1 ALH

 (1A)  #038 253 019 CX exhaust manifold with turbo
charger

       GARRETT  1 ALH

 (1A)   038 253 019 S exhaust manifold with turbo
charger

       GARRETT  1 BEW

   2   N   044 514 5 stud M8X25  X ALH,BEW

  4A   028 145 786 union with sealing washer M10X1/M14X1,5  1 ALH

  5C   028 145 736 AJ oil return line  1

 (5C)   038 145 736 C oil return line  1 BEW

  7A   N   908 371 01 union A12XM18X1,5  1

  (8) b 028 145 800 12 point socket head screw M8X46  X

  (9)   038 145 771 D oil pipe  1

  (9)   038 145 771 N oil pipe  1 BEW

  10   N   021 071 5 banjo bolt LL8  1

  11   N   013 812 3 sealing washer A12X15,5X2,5  2

  12   N   021 022 2 union nut AL8  1

  13   N   020 829 2 ring S8  1

  14   N   020 609 3 clamp D1-8X15  2

  15   N   100 829 07 bolt, hex. hd. (combi.) M6X16-Z1  2

  17   N   901 752 03 shouldered hex. nut M6  2

  18   N   901 752 03 shouldered hex. nut M6  1

  19   028 145 757 gasket  1

  20 + N   905 927 03 bolt, hex. hd. with shoulder,
self-locking

M6X16  2

  21   N   908 946 01 hex. nut, self-locking AM8  1 ALH

 (22)   038 145 535 E support  1 ALH

et_text.frm



E T K A

Model

JEM
Year

05 15.04.2005
MG:

Pos Part Number Name Qty Model

page: 002

1
SG:

45
Illustration

145-55
Restrictions

             >> 9M-5-149 9
Update

615 23:52

Remarks

EPIS 270

 (22)   038 145 535 K support  1 BEW

  23   N   010 247 8 screw, hex. hd. M8X35  1

   -   N   015 401 3 washer 8,4X21X4  1

  24   038 145 859 B bracket  1 ALH

 (24)   038 145 859 A bracket  1 BEW

  26   N   900 955 01 washer 8,4X15X4  8 ALH

  27   N   908 946 01 hex. nut, self-locking AM8  8 ALH

  28 * 028 129 589 B gasket  4

 (28)   037 253 039 D gasket  1 BEW

  29   N   101 972 01 screw, hex. hd.
support
crankcase

M10X45  1

  30   038 129 969 A cover M10X45  1 BEW

 (30)   038 129 969 B cover  1 ALH

  31   N   044 511 3 stud M8X18  1 BEW

  32   N   011 558 11 washer 8,4X15X1,6  1 BEW

  33   N   900 850 01 hex. nut, self-locking M8  1 BEW

   -   037 253 047 bracket  1

           - --  E N D  -- -

et_text.frm


